Gen.f136-2/03

T
«\"’?MEH < e L
S EKOTEKS LA'BORATUV,_AR ve GOZETIM
ES HIZMETLERI A.S.
x Esenyurt Firuzkoy Bu]var.l‘ N0:29 34325 Avcilar
ﬁ Istanbul/ TURKIYE Test
= TS EN ISO/IEC 17025
€
S
s ) : ;;\?»\’ TEST REPORT
%0109 g 3 DENEY RAPORU
EKOTEKS =
LABORATUVAR VE GOZETIM HIZMETLERI AS. 20037113-ing
10-20
Customer name: UNIVERSAL SERTIFIKASYON VE GOZETIM HiZMETLER] TICARET LTD.STI.
Address: Yukar Dudullu Mabhallesi, KEYAP E2 No:84, 34775 Dudullu Organize Sanayi
Bﬁlgesi#Umraniye/lstanbt_ll
Buyer name: NARKONTEKS TEKSTIL IHR.ITH. SAN. VE Tic. AS.
Contact Person: SUAT KACMAZ
Order No:
Article No:
Name and identity of test item: White protective overalls,
The date of receipt of test item: 07.10.2020
Re-submitted/re-confirmation -
date:
Date of test: 07.10.2020-20.10.2020
Remarks: -
Sampling: The results given in this report belong to the received sample by vendor.
End-Use: -
Care Label: Not Specified
Number of pages of the report: 8

The Turkish Accreditation Agency (TURKA K) is signatory to the multilateral agreements of the European co-operation
Jor the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) Jor the Mutual recognition of test
reports.
EKOTEKS LABORATUVAR ve GOZETIM HIZMETLERI A.S. aceredited by TURKAK under registration number
[AB-0583-T] for ISO 17025:2017 as test laboratory.
The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are
given on the following pages which are part of this report.

Head of Testing Laboratory
Sevim A. RAZAK

Date
20.10.2020
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EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.S.
AB-0583-T
20037113-
ing
10-20
REQUIRED TESTS RESULT COMMENTS
PHYSICAL PROPERTIES TESTS
Abrasion - Class 6
Water Permeability - Class 6
Tear Strength - Class 1
Tensile Strength - Class |
Repellency to Liquids - Class 3
Resistance To Penetration By Liquids - Class 3
Seam Strength - Class 1
Surface Resistivity'"” -
Flammability P
Puncture Resistance - Class 1
Determination of resistance to damage by flexing - Class 3
P: Pass
F: Fail
R: Refer to retailer technologist
Tests were classified according to BS EN 14325:2018
BS EN 14126 :2003 Protective clothing —Performance requirements and tests methods for protective clothing against
infective agents
(1) Norequirement was given by the vendor

REMARK: Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise
specified.If requested, measurement uncertainty will be reported. But unless otherwise specified, measurement
uncertainty is not considered while stating compliance with specification or limit values The reported uncertainty is
based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of
approximately 95 %. The declaration of conformity was given in accordance with the Simple Acceptance Decision
Rule. Tests marked (*) in this report are not included in the accreditation schedule.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid
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EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

AB-0583-T

20037113-
ing

10-20

TEST RESULTS

Test Method : BS EN 14325:2018 ( PROTECTIVE CLOTHING AGAINST CHEMICALS:TEST METHODS
AND PERFORMANCE CLASSIFICATION OF CHEMICAL PROTECTIVE CLOTHING
MATERIALS , SEAMS,JOINS AND ASSEMBLAGES

ABRASION RESISTANCE AND LEAK TIGHTNESS

Clause 4.4.Abrasion Resistance (EN ISO 12947-2) ANNEX-B
Martindale Test Machine (47.5+2 rpm) with Lissajous Figure.
9 kPa pressure.

Performed in the conditioned room (20+2°C-65%+4),

RESULT CLASS
6
No abrasion @2.000 revs Classified according to the
Table-1

Determination of the highest number of abrasion rubs which does not cause damage to the material
and which shall be used for the performance classification.

The abrasion resistance of sample shall be Classified according to the levels of performance given in Table-1

Table-1 Classification of Abrasion Resistance

Class ) Number of rubs

>2000

>1000

>400

>100

>40

= INW ;O

>10

Clause 4.4.2.3 Hydrostatic head end —point determination (EN 20811)

If the average hydrostatic head exceeds 200mm.then the hydrostatic head method is applicable and the leak tightness
shall be determined.

WATER PERMEABILITY ; ENISO 20811:2018
Hydrostatic Head Tester, Textest marka Fx 3000 model
Temperature of water10.°C. Pressure increase ratio 10 mbar/dk.
Performed in the conditioned room (20+2°C-65%+4)

RESULT REQUIREMENT
le 1 1091.4 mm SS >200 mmSS
Sample 2 882.3 mm SS
e 3 983.2 mm SS
e Z 1003.7 mm SS
gamp]le 5 1050.6 mm SS
ample
A 1002.7 mm SS
verage
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EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A S.

AB-0583-T
20037113-
ing
10-20
TEST RESULT
TRAPEZOIDAL TEAR STRENGTH
Clause: 4.7.Trapezoidal Tear Resistance TS EN ISO 9073-4:2002
[nstron 5969 Speed:100+10 mm/min, Gauge length:5cm
The average results are given for width and length direction of five samples.
2 pre-tension applied
Performed in the conditioned room. (20£2°C - 65% +4)
RESULT CLASS
Width 13.5 N 1
Classified according to
the Table-4
Length 42.8 N
Table-4 Classification of Trapezoidal Tear Resistance
Class Tear Strength
6 >150 N
5 >100 N
4 >60 N
3 >40 N
2 >20 N
1 >10 N
TENSILE STRENGTH
Clause 4.9.Tensile Strenght EN |SO 13934-1:2013
Instron 5969 (Load: 50 kN). Strip Method.
Speed: 100 mm/min£10, Gauge length 200 mm.
Pre-load was not applied. Without wetting samples.
The average results are given for width and length direction of five samples.
Performed in the conditioned room (20+2°C-65%+4).
RESULT CLASS
Width 41.5N |
Classified according to
the Table-5
Length 82.0N

Table-4 Classification of Tensile Strenght

Class Tensile Strength

>1000 N

>500 N

>250 N

>100 N

>60 N

= (NWw~lodD

>30N
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TEST RESULT

EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

REPELLENCY TO LIQUIDS

Clause 4.12 Repellency to Liquids (EN ISO 6530:2005)

When tested in accordance with EN ISO 6530 for repellency to the liquid chemicals given in Table -9, the material shall be classified

According to the levels performance in given Table-10 for each chemical tested.

Use those liquids against which protection is required. water is also cenvenient and safe liquid for general screening purposes.

Performed in the conditioned room (20£2°C-65%=4).

For each test liquid ,cut six test specimens of (360+2)mm by (235+5)mm from the sample.
Chemicals shall be of analytical purity grade.
Discharged the test liquid (10cm 3) within (10+1)s

AB-0583-T
20037113-
ing

10-20

Table-9 List of reference chemicals for absorption ,penetration and repellency testing

Chemical Concentration weight % Temperature of chemical
(+2°C)
Sulfuric Acid (H2S04) 30 20
Sodium Hydroxide (NaOH) 10 20
o-Xylene Undiluted 20

Table 10- Classification of Repellency to liquids

Class Repellency Index (Ig)
3 >90 %
2 >80 %
1 >70 %

Clause 4.13 Resistance to penetration by liquids (EN ISO 6530)
Table 11- Classification of Resistance to penetration by liquids

Class Penetration Index (Ip)
) <1%
2 <5%
1 <10 %
RESULT
Chemical Concentration I, Class I Class
weight %
Sulfuric Acid 30 0% 3 96.30 % 3
(H2804)
Sodium 10 0% 3 95.20 % 3
Hydroxide
(NaOH)
0-Xylene Undiluted 0% 3 90.58 % 3
Ip:index of penetration
I : index of repellency
1, : index of absorbtion
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EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.S.
AB-0583-T
20037113-
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TEST RESULT

SEAM STRENGTH-GRAB METHOD

Clause 5.5 Seam Strength ISO 13935-2: 2014

Jaw Speed: 50+5 mm/min, Gauge Length: 100 mm+1 mm.

Seam Type : 301. 100 % Polyester core-spun sewing-thread was used.

5kN. Load was applied.

The average results are given for width and length direction of five samples.

Performed in the conditioned room(20+2°C-635%+4)

Seam Strength (N) Fail CLASS

Crotch 95.0 N FTS

Side seam 504N FTS

Front center seam 428N FTS

Back center seam 72.2 N FTS Classified I di h

Waist 1085 N FT) assitied accor qll'lg to the
Table-13

Sleeve seam 67.5N FTS

Hat 51.8N FTS

Zipper 1822 N -

FTS :  Fabric Tear At The Seam

ETI Fabric Tear At The Jaw

Table 13- Classification of Seam Strength

CLASS

Seam strength

>500 N

>300 N

>125N

>75 N

>50 N

= INw(hjlolm

>30 N
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TEST RESULT
SURFACE RESISTIVITY; EN 1149-1:2006
Ohm metre (Static Lab Tester-Mesdan 291B)and ring probe were used.
Original sample was tested as the client’s request
Pre-Treatment -
Alrr_msphere for conditioning and (23+ 1°C, (25+ 5)%RH
testing
Conditioning time > 24 hours
Applied voliage -
Number of samples tested 5
RESULT
Measurement Surface Resistivity REQUIREMENT
1.79x 10"°Q <2.5x10°Q

FLAMMABILITY ;
Clause 4.14. Flammability Resistance EN 13274-4:2001(*)- Method 3

Conditioning 65+5 % RH, 20+2°C/24 hours
Test atmosphere 10-30° (£1°C)

Flame height 40+ 4 mm

Gas type Propane

Flame temperature  800+50°C

Flame application

. 10 sec
time

RESULT Level 1
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TEST RESULT
PUNCTURE RESISTANCE
Clause 4.10.Puncture Resistance EN 863
RESULT CLASS

5.8N 1
Classified according to
the Table-6

Table-4 Classification of Puncture Resistance
(Tablo-6)

Class Puncture Resistance

>250 N

>150 N

>100 N

>50 N

>10 N

= INWlhOm®

>5N

DETERMINATION OF RESISTANCE TO DAMAGE BY FLEXING METHOD C (CRUMPLE/FLEX)

Test Metot : ISO 7854 :1995 Rubber- or plastics-coated fabrics -Determination of resistance to damage by

flexing Method C (Crumple /Flex Test) (*)Clause 4.5
Two test pieces were prepared each 220 mm long x 190 mm widht
After cycle has finished examine the damage of samples and classified

RESULT CLASS
>5.000 cycles Class 3
Classified according to
the Table-2

No damage observed

Table 2-Classification of flex cracking resistance

Class Number of cycles

6 > 100 000

>40 000

> 15000

> 5000

> 2 500

— (D ua s | en

> 1000
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EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.
Esenyurt Firuzkoy Bulvari No:29 34325 Avcilar

S istanbul/ TURKIYE
>
£
@ TEST REPORT
a:.n DENEY RAPORU
) Test
¢.‘P,} TS EN ISO/IEC 17025
5 A
e/ o
“01093 e
EKOTEKS AR
LABORATUVAR VE GOZETIM HIZMETLERI AS. 20037113
10-20
Miisterinin adi: UNIVERSAL SERTIFIKASYON VE GOZETIM HIZMETLERI TICARET LTD.STI.
Adresi: Yukari Dudullu Mahallesi, KEYAP E2 No:84, 34775 Dudullu Organize Sanayi
Bolgesi/Umraniye/Istanbul ‘
Alict firma: NARKONTEKS TEKSTIL {HR. ITH. SAN. VE TIC. AS.
Ilgili kigi: SUAT KACMAZ
Istek numarasu: -
Model numarast: -
Numunenin adi ve tarifi: Beyaz koruyucu tulum .
Numunenin kabul tarihi: 07.10.2020
Hlave numune ve/veya ilave bilgi -
gelis tarihi:
Deneyin yapildign tarih: 07.10.2020-20.10.2020
Aciklamalar: -
Numune alimi: Bu raporda verilen sonuglar miisteri tarafindan gonderilen numuneye aittir.
Numunenin son kullanimu: -
Yikama talimati: Belirtilmedi.
Raporun sayfa sayisi: 8

Tiirk Akreditasyon Kurumu ( TURKAK) deney raporlarinin taninmast konusunda Avrupa Akreditasyon Birligi (EA) ve
Uluslararast Laboratuvar Akreditasyon Birligi (ILAC) ile karsilikli taninma antlasmasin imzalamigtir. Deney
laboratuvar: olarak faaliyet gosteren EKOTEKS LABORATUVAR ve GOZETIM HIZMETLERI A.S. TURKAK 'tan
AB-0583-T akreditasyon dosya numarast ile ISO 17025:2017 standardina gore akredite edilmigtir.

) glciim sonuglary, genisletilmis élciim belirsizlikleri (olmast halinde) ve deney metodlar bu sertifikanin

ayici kismitglan takip eden sayfalarda verilmistir

Tarih Laboratuvar Miidiirii
20.10.2020 Sevim A. BAZAK
L 2 0

e =

Bu rapor, fatuvarin yazih izni olmadan kismen/&kopy lanip ¢ogaltilamaz.
Imzasiz ve miihiirsiiz raporlar gegersizdir
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EKOTEKS LABORATUVAR ve GOZETIM
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HIZMETLERI A.S.
AB-0583-T
20037113
10-20
ISTENEN TESTLER SONUC ACIKLAMA
FiZIKSEL TESTLER
Asinma - Smif 6
Su Gegirgenligi - Sinif 6
Yirtilma Mukavemeti - Siuf 1
Kopma Mukavemeti - Smif'1
Sivilara Karsi Iticilik - Smif 3
Sivilarin Niifus Etmesine Kars1 Direnci - Smif 3
Dikis Mukavemeti - Smif 1
Antistatik"” -
Yanmazlik P
Delinme Dayanimi - Siif |
Esnetme ile olusan hasara kars: direncin Tayini Simf 3
P:Geger
F:Kalir
R:Alici firmamin teknik kisisine basvurunuz.
Test sonuglart BS EN 14325:2018¢ gore simiflandirilmistir.
(Referans Standart BS EN 14126 :2003 Enfekte Edici Ajanlara Karsi Koruyucu Giyecekler —Performans
Ozellikleri ve Deney Metotlar1)
Mistenen degerler miisteri tarafindan belirtilmemistir

Not: Aksi belirtilmedigi taktirde testler ile ilgili kayitlar 5 yil, orjinal numuneler 3 ay saklanir. Miisteri tarafindan talep
edildiginde testlere ait dlgiim belirsizligi raporlanir fakat “Geger/Kalr” degerlendirmesinde 6lgiim belirsizligi degeri
dikkate almmaz. Raporlanan belirsizlik, genigletilmis belirsizlik olup standart belirsizlik kapsam faktorii k=2
kullanilarak elde edilmistir. Giivenilirlik diizeyi % 95°tir. Uygunluk beyan Basit Kabul Karar Kuralina gore verilmistir.
Bu raporda (*) isaretli deneyler akreditasyon kapsamina dahil degildir.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.
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EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

AB-0583-T

20037113

10-20

TEST SONUCLARI

Test Metodu: BS EN 14325:2018 ( KIMYASALLARA KARSI KORUYUCU GiYSILER- KIMYASAL
KORUYUCU GIYSI MALZEMELERININ, DIKiSLERIN VE BIRLESTIRICI MALZEMELERIN PERFORMANS
SINIFLANDIRILMASI VE TEST METOTLARI)

ASINMA DAYANIMI ve SIZDIRMAZLIK

Madde 4.4.Asinma Dayanimi (EN ISO 12947-2) EK-B
Lissajous deseni olusturan Martindale Test Cihazi (47.5+2 rpm)

9 kPa basing. (595+7) g kiitle.

Kondiisyon sartlarinda test edilmistir,(20£2°C-65%+4)

SONUC SINIF
6
Asmmadi @ 2.000 devir Tablo-1 ‘e gore yapilir

Malzemeye zarar vermeyen en yilksek asinma devri Tablo-1 e gore tayin edilir.
Asinma Dayaniminin Siniflandiriimasi (Tablo-1)

Sinif Devir Sayisi
6 >2000
5 >1000
4 >400
3 >100
P R M- _>40
1 ; >10

Madde 4.4.2.3 Su gecirmezlik tayini hidrostatik basin¢ metodu (EN 20811)
Orijinal numune ( agimdirilmamis) test sonucu > 200 mmSS olmalidir. Bunu saglarsa madde 4.4°e gore en yiiksek
devirde bulunan numuneye EN 20811 uygulanr.

SU GECIRGENLIGI; EN ISO 20811:2018
Hidrostatik Bashk Cihazi, Textest marka Fx 3000 model
Su sicakhig 10 .°C. Basing artig oran1 10 mbar/dk.
Kondiisyonlu ortamda test edilmistir. (20£2°C-65%z4).

SONUC ISTENEN
Numune 1 1091.4 mm SS >200 mmSS
Numune 2 882.3 mm SS
Numune 3 983.2 mm SS
Numune 4 1003.7 mm SS
Numune 5 1050.6 mm SS
Ortalama 1002.7 mm SS
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EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

TEST SONUCLARI

YIRTILMA MUKAVEMETI;

Madde 4.7.Trapezoidal Yirtiima Dayanimi TS EN ISO 9073-4:2002
Instron 5969 Hiz: 100 mm/dk=10, Cene mesafesi 5 ¢m.

En boy yonlerinde 4 adet sonucun ortalamasi verilmistir.

2N On gerilim uvgulanmistir.

Kondiisyon sartlarinda test edilmistir. (20£2°C - %65+4)

SONUC
EN 13.5N
BOY 428N

Yirtilma Dayamiminin Siniflandirilmasi (Tablo-4)

AB-0583-T

20037113

10-20

Tablo-4 ‘e gore yapilir

Siif Yirtiima Mukavemeti

>150 N

>100 N

>60 N

>40 N

>20 N

=N Wbk OO

>10 N

KOPMA MUKAVEMETI;

Madde 4.9.Kopma Mukavemeti EN ISO 13934-1:2013
Hiz: 100 mm/dk=10, Cene mesafesi 200 mm.

On gerilme uygulanmamustir. Islatma islemi yapilmamstir.

Atki ve Cozgil yonlerinde 4 adet sonucun ortalamas: verilmistir,
Kondiisyon sartlarinda test edilmistir. (20£2°C - %65+4)

SONUC
Atk 415N
Cozgii 820 N

Kopma Mukavemeti Siniflandiriimas: (Tablo-5)

SINIF

Tablo-5 ‘e gore

Simf Kopma Mukavemeti

6 >1000 N

5 >500 N B
4 >250 N

3 =100 N

2 =60 N

| >30N

Sayfad /8
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EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.S.

TEST SONUCLARI
SIVILARA KARSI ITIiCILIK OZELLIGIi

Madde 4.12 Sivilara Karsi lticilik (EN ISO 6530:2005)

Stvi dayanimi Tablo-9 da verilen sivi kimyasallar yada genel amagli bir izlenimi giérmek igin test sivisi olarak su da kullanilabilir,
Kondiisyon sartlarinda test edilmigtir. (20£2°C - %65+4)

Test edilecek herbir kimyasal siviya dayanimi dlgmek i¢in 3 en, 3 boy numune (
Analitik saflikta kimyaal kullanilmistir, Test sivisi (10em %)
Sonug Degerlendirmesi Tablo-10 ve tbalo-11"¢ gére ya

AB-0583-T

20037113

10-20

360+2)mm x (235£5)mm alinmustir,
. (10£1)s de numune yiizeyinden gegirilmistir. Bkz Tablo-9
pilmistir.

Absorbsiyon, Penetrasyon (niifuz etme) ve iticilik testlerinde kullanilan kimyasallar (Tablo-9)

Kimyasal Kimyasal Marka % Konsantrasyon Sicaklik ( £2°C)
Sulfarik Asit (H2S04) 30 20
Sodyum Hidroksit(NaOH) 10 20
o0-Xylene Seyreltik degil 20
Swvi iticiliginin Siniflandiriimasi (Tablo-10)
Sinif lticilik Indeksi (IR)
3 >90%
| 2 >80 %
1 >70 %

Madde 4.13 Sivilanin Niifus Etmesine Karsi Direnci (EN ISO 6530)

Sivilara Karsi Niifus Etme Direncinin Siniflandiriimasi (Tablo-11)

Sinif Niifus Etme Indeksi (Ip)
3 <1%
2 <5%
1 <10 %
SONUC
Kimyasal % Konsantrasyon Ip Snif Ir Stuf
Silfiirik Asit 30 %0 3 9%96.30 3
(H2S04) _
Sodyum Hidroksit 10 %0 3 %95.20 3
(NaOH)
%94.6 Seyreltik degil % 0 3 %90.58 3
%94.6
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EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

AB-0383-T
20037113
10-20

TEST SONUCLARI

DIKI$ MUKAVEMETI-GRAB METOT ;

Madde 5.5 Dikis Mukavemeti ISO 13935-2: 2014

NSTRON 3969

Hiz: 505 mm/dk. Cene Arahigi: 100 £1 mm

SkN yiik uygulanmistir.

Kondiisyon sartlarinda test edilmistir.( 20£2°C-65%+4 )

Dikis Mukavemeti (N) Hata SINIFLANDIRMA
| A 95.0 N FTS

Yan dikis 504N FTS |

On orta 428N FTS Tablo-13 ‘e gore yapilir

Arka orta 722N FTS

Bel 108.5 N FTJ

Kol dikisi 675N FTS

Kapison 51.8N FTS

Fermuar aksesuar 1822 N -

FTJ:  Cenede Kumas Yirtiimasi
Dikis Mukavemeti Siniflandiriimasi (Tablo-13)

SINIF Dikis Mukavemeti
>500 N

>300 N

>125 N
>75N

>50 N

>30N

=N WihA ;o>
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EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

TEST SONUCLARI

YUZEY OZ DIiRENCi OLCUMU; EN 1149-1:2006

Ohm metre (Static Lab Tester-Mesdan 291B) kullanilmistir. .

Miigteri istegi ile, numune alindigi hali ile test edilmistir.

On Islem 5
Kondiisyonlama ve test kosullar (23+ 1)°C, (25+ 5)%RH
Kondiisyonlama stiresi > 24 saat
Uygulanan Voltaj 10 Volt / 100 Volt
Test edilen numune sayisi 5
SONUC
Olciim Yiizey Oz Direnci
1.79 x 10%Q

YANMAZLIK ;

Madde 4.14.Tutusmaya Karsi Dayanim EN 13274-4:2001 (*) - Metot 3

Kondiisyonlama 65=5 % RH, 20+2°C/24 saat
Test atmosferi 16-32° (£1°C)

Alev yiiksekligi 40+ 4 mm

Gaz tipi Propan

Alev sicakhig) 800+50°C

Alev uygulama zamani 10s

SONUC Level 1.

Sayfa7/8
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EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.
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AB-0583-T
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TEST SONUCLARI
DELINME DAYANIMI
Madde 4.10.Delinme Dayanimi EN 863
SONUC SINIF
58N I
Tablo-6 ‘ya gore
yapilir
Delinme Dayaniminin Siniflandiriimasi (Tablo-6)
Sinif Delinme Dayanimi
6 >250 N
5 >150 N
4 >100 N
3 >50 N
2 >10 N
1 >5N
ESNETME iLE OLUSAN HASARA KARSI DIRENCIN TAYINi METOT C
(BUKULME /ESNEKLIK TESTI) Madde 4.5
Test Metodu : ISO 7854 :1995 Kauguk veya Plastik Kapli Kumaglar —
Esnetme ile olugan hasara karsi direncin tayini Metot C (Blkllme /Esneklik Test) (*)
220 mm boy x 190 mm en ebatlarinda 2 numune hazirlanir.
Devir tamamlaninca varsa hasar tespit edilir ve siniflandirma Tablo 2 ye gore yaplilr,
SONUC SINIF
>5 000devir Smif 3

Tablo-2’ e gore yapihir
Hasar gozlenmemistir.

Tablo-2 Bukulme ve Esneklik Direncinin Siniflandiriimasi

Simif Devir Sayisi ]

6 > 100 000

>40 000

> 15000

> 5000

W

>2500
> 1000
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